6o OO
60 scale body

1560mm

BELL222

goodecdOOOoOoOBedl2220000000000000
gboooooooooooooooooooooooooo

ADD

000000013009
00000000000
Body weight: approx. 1300g

(Includes Retractable Wheel Unit)

sst-eagle FREYAL
For sst-eagle FREYA

Thank you for purchasing the 60 scale body Bell222. Read these
instructions carefully for the proper assembly.

A\ Caution

goooboooooooboOooOooboooOoobOOobOobObOOoDbo
gpoboooooooo0obO0oooooooooboOobOooOoo
gooooooooooooooooooboooooooono

gooooooooooooobooobOo000018oorpmd OO
oooooooooooooboooboobobobooboboobo

goooooooooOooooooooobooboobooooDbo
gbobooooooooobooooooboobOobooooo
gobooooboooobooobooboooboOoooog

ooog
N
g 000000
essi-eagle FREY A
e (oDoooo)

eosst-eagle FREY A-EX

esst-eagle FREYA-EX-WC

®SST-EAGLE 3-WC
Ooooooobooooooooooooboooo

1§m/ré/ T 31mm

[ Before mounting the fuselage to the body, adjust the flight of the
fuselage only. In thisregard, install the vertical fin to the fuselage.
A maneuver without the vertia fin will cause tail hunting.

O This aircraft is not designed for flight competitions. It is dangerous to
maneuver this aircraft at high speeds (1800 rpm or higher).
Never fly this aircraft at excessive speeds.

0 When there is vibration in the fuselage: Not only will this model's full
flight characteristics be degraded, even if mounted on the body, it is
also possible to cause damage or crashes.

Perform thorough maintenance in advance of mounting.

Sold separately ~N
Model's that can be mounted
eosst-eagle FREYA
eosst-eagle FREY A-EX
esst-eagle FREY A-EX-WC
®SST-EAGLE 3-WC
Thiskit includes only the body and retractable gears. </
Muffler Tolerance Size Max. 16 mm

Small-servo: 3 pcs.
(Used for retractable gears)

‘approximately
31mm

missysfslss)als! m
g45mm 0 190mm O 210mm 0 oooooooog Max. g45mm  Max. 190 mm Max. 210 mm Genuine muffler
i3 S0 00000000 600 [ S6011 Side exhaust muffler for 60
1= 0414-0970 o 10290(9800) = 0414-09701 o 10290(9800)
. S60NI000000000 900 . S60I1 Side exhaust muffler for 90
IR% T\ 0414-28907 o 20790(19800) IR% TN 0414-28901 o 20790(19800)
9] EXODDOO00000 [9] EX tuned muffler
e 0414-1590 o 21000(20000) ) _ Max 657 0414-1590] o 21000(20000)
oo Contents

[D000000 000000000000000000000000000000004,5
EO00000000 000000000000000000000000000006,7
()0OO0O000O00000
(00000000000
E00D0OD0 00000000000000000000000000000000008
MO0000000 D0000000000000000000000000000009
[E000D00D00DOO0OD 000000000000000000000000010,11
EO000000000000000000000000000000000000012,13
[MO0000000000000000000000000000000000000014
[EC00O0000000000000000000000000000000000015,16

[@ Assembling the body0 0000 0000000000000 DODOOOOOODODO4,5
[2] Retractable gearlinkage 00000 0000000000000 DOOOOOOOOG,7
(1) Nose gear linkage
(2) Main gear linkage
[&] Disassembling the aircraft ] 0 0 0000 000000000000000000000O8
[& Preparing a hole for the muffler 000 0000000000000 O0O000ODOOODOO9
[& Floating rubber mounting 0 0 00 0000000000000 O0O00000OO0O10,11
[€] Mounting the frame] 00000 0000000000000O0O0O0O00000OOO12,13
[@Partslist 00000000000 0000DOO0OO0OO0OO0OOOOOOO0O0OOOOOL4
[ Appendix 000 00000000000000000000000000O00O0O015,16




odoouododgo
[0 Before Assembling[] [

oooooooo Required Tools
000000000000 ¥Price including Tax (Price excluding Tax)
ooooood gooooog goooooono goood ooooogog oooooo
good Long-nose pliers Cutter knife Scissors Cross wrench Instant adhesive

Large and small

(ZAP A GAP CA +)
Phillips screwdrivers

o :

oo =\

Ruler 2513-045 ¥840(800) ==
(O O @Curve) 00 O Dow viscosity
2%1 S-I%‘,t/? ¥630(600) 2513044 ¥315(300) |2515:010¥1,050(1,000)
( ini) 00 O [high viscosity

2515-011 ¥1,050(1,000)

,@

7

ooooooo 000000 FRPOO OOOOOODO oooooo ooooog
ooooooo Easy EPO for FRP oood Allen hex socketdriver | 0 ¢ 80000
Z-42 hard-type Rod -end 1.5mm 2513-054 ¥945(900) | pin vise
thread-locking (ball link) pliers 2mm  2513-055 ¥945(900)

2.5mm 2513-056 ¥945(900)

3mm  2513-057 ¥945(900)

— ¥3,6750)
2515-016 ¥525(500) 2515-021 ¥840(800) | 2515-028 ¥840(800) 2513-041 (3,500)
gpooooooog (oooooao goooo gooooooobo goooooo gooooooo
Masking tape 00 Omm0O 2mm Files Rough sandpaper Electric router ooooox
1mm- and 2mm- o0oonogo ] good 0 00O Cemedine O

thick double-sided

adhesive tape (Flat,round,etc) (about#300) Corporation Super X

0o0oooooooo Other Helpful Tools
goooooa gooooooooo oooooo RCDDDD_DDDD_DDD
Plug wrench Booster cables Sound isolation sheet RC mechanical cushion pad

25

13-025
\<¥2,625(2,500)

@ 2513-026
\% ¥1,050(1,000)

2513-052 (0 0 0 IPink)  ¥525(500)

2513-066 ¥1,050(1,000) 2513-064 ¥1,365(1,300) 2513-062 (O O O DYellow) ¥525(500)
* The prices in parentheses are the prices excluding consumption tax.
oooo ooooo poaeno ooooog
Code Name Price (Yen) Remarks
2515-219 gooooooo 94501 00000000ooooOoOoO0O000O000OoooobooD
R/C Glaster (900) Wax cleaner to remove dirt and polish surfaces.
2515-119 gooooooooo 1,05000 g000000oopoooooooOoOoOoOoOoOoOoooooooooD
R/C Degreasing Cleaner (1,000) Cannot be used inside the glow engine or on silicon components.
2515-120 gooooooooooo 1,26001 pgooooooooooooooooOooo0oooooobooooo
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not to be consumed)
2515-121 goooooooooooo 1,8900J 00000000oooooooo
R/C Dust Blower Spray (1,800) Forced air from the nozzle removes dust.
2515122 goooooooo 1,8900] goo0o0dfdoopooooOoOoOOo0oO0O0o0O0O0OoOoOooOoOoOOO0OO0OOOO0O0OOOoOoobooDoDO
R/C Cooling Spray (1,800) Instantly cools overheated engine parts or nickel-cadmium batteries.
2515-123 gooooooooo 8400J J0o00000000oO0o0oooooKkoOo
R/C Grease Spray (800) Non-drip grease. Use on vertical surfaces.
2515-124 goooooooooo 84001 gopoooooooooo
R/C Anti-rust Lubricating Spray (800) Smooth, non-greasy anti-rust lubricant.




Oo0o0oOOoboooog
(] Before Assemblingl] [J

gbooobooobob

Items Necessary for Wheel Retraction

Unit

00ooooox3od
Compact Servo-motor x 3 Pcs.
Futaball

S1350 @

S96010

$3002 001 0

N s

NES-3210 &

DS-32010 0 O
16mm < \}\Mmm
oo approximately
Max. 16 mm/ 31 mm

00o0oo0oooooooooooooooo
00000o0o0oo0oO0ooOooooooooo
O0000ROD1IO2nmO00000DO0ODO

If using a servo that islarger than the dimensions
above, cut the servo mount to match its size. (If using
the JR servos, need to cut 1-2mm to match its size.)

gooooooooooooooo

OchDOOOO0O0O0O0O0OO0OOOOOOOOO

goboooobooooocooooboooono
gooooo

FuebaD 000000000000
JROOOOOOOOOOO

goooooboooooooooooo
gobooimoooooooobos3oooboooo
gooooooboooooo
gobooooboooooooood
goboooobooooocooooboooono

gobooooboooobooooobooo
goooboooboooooooooooo

Setting is easier by mounting two or three
control units for the servo-motor on

one channel depending on the number of
unused channels for transmission.

Available Units:
Futaba: Multi-servo Adjuster
JR: Multi-box

Allocate any switch for transmission device
for the operation of the retractable gears.

Set so that the three servos will operate
simultaneously with one switch. Be careful
that the operating direction of only the servo
for the left main gear operatesin reverse.

Refer to the accompanying operator's manual
for details on the use of each device, such as
the transmission device.

oood

(Example)d

H-Och0 000000

gobooooboooooocoooboooo
goboooooooooooooooo

good
Receiver

™~ 00000000000
Servo for Right Main GearQd
(OO 0O0OONORMAL)

gooooooooo
Servo for Nose Gearl]
(000 00NORMAL)

) \&

Joo0oooooooo
Servo for Left Main Gear[l
(000 00REVERSE)

£] If there are three open channels:
Connect each servo to the receiver and mix the programs.

—OchOODOD0OO0O0O0E

good
Receiver

ooooooood
Jo00O0ooOgooog Servo-reverser

Servo for Nose Gearl]
(0000 ONORMAL)

goboooobooooooooobooooooooooboooo
poboobooobooooboobooooooooo
0002ch000000000O0O0O0O0O0O0OOOOO0

%

K

If there are two open channels:
If using a branch device that does not have the rudder adjustment
function, or using the servo-reverser, use alinkage for rudder adjustment

oboooooooboooo

ooopoooooooo
Servo for Right Main Gearld
(00 000NORMAL)

good
Receiver

Servo for Right Main Gear[]
(000 00NORMAL)

Jgooooooooo
Servo for Nose Gearl]
(000 0O0ONORMAL)

Joooooooooo
Servo for Left Main Gear[d
(000 00REVERSE)

\

ogooooood
Branch Device

Joooooooooo
Servo for Left Main Gear[]
(000 00REVERSE)

—OchOOOO0OO0O0O0ORE

gooooooooooooo

oooog
Receiver

goboooooooooooooobooooobooooooooon

ooooooooooo

i [

(0000 0NORMAL)

Oooooooono Multi-servo Adjuster

Servo for Nose Gearl]
(0 000 ONORMAL)

gboooobooooooocoooo

ooooooooooo
Servo for Left Main Gearll
(0 00 U0U0REVERSE)

If there is one open channel:
Use adevice such as the multi-servo adjuster to adjust each servo
normal and reverse rudder.

Servo for Right Main GearlJ




Oooooono
Assembling the body
()OOOOOOoooo odoobooooooobooooono

Assembling the top cover Assemble the unpainted completed body kit.

Jo00ooo0oOooooOoooooOOoUooooOoUooooog
300 00000000000000DODO0O000D00O0O0g
ooooooog

Temporarily put the top cover on the body, and drill the dowel pin hole
(83 mm) and make the cut for the bracket at the same places in both

the top cover and body.
RA000000D00
Drill 2.4 mm hole
© jm
MLAX4OTS ..o, 12 '
M1.4X4 countersunk TS

1 %25mm
| 11mm
ooo
Round
gooooo
@ Dowel pin ﬁ
ooooo
Knurled
moxiwodooo
10X10 plywood
O000e3000
Drill @3 mm holes (2T ]
after affixing. 0 () Epoxy
Bracket ox1edooo
M1.4X4TS 10X 16 plywood
0003000
Drill @3 mm holes
after affixing.
oooo

Epox
oooooooog Y y

Dummy light (red) \@ JAEIN

=
O

goodoooooono
Affix the nets from the inside.

oooo
point

0 O 5.50 g6
25.5-g6 hole

gooooboOooooboOrRPOOOCOODOOODOOOODO
gooOoooooooooboooog

In order to be able to securely fix the FRP surfaces with adhesive,
remove the oil from the surfaces of the FRP to which the adhesive is
to be applied by sanding them with sandpaper, etc.




(000000 ggoobobbooooobobooooon

i Assemble the unpainted completed body kit.
Assembling the fuselage p p y Qooooo
glﬂol es Tail cone
oooo
Horizontal stabilizer
10x100000
10X10 plywood

gooo gooo
Horizontal stabilizer Verticd fin
goooooo
Aluminum holder
ooooooooo
Dummy light (white)
4 T~
\ \

0ooo D light (red =
Epoxy ummy light (red)

gooo
gopopoooooooooog Epoxy
Cut the net sections and affix them.
4 N
ooooooo

Aluminum holder
ooooooooo

\] I{ Dummy light (white)

@2.500 2.70
22.5-2.7 hole

0 25mm
Approx. 25 mm

0Doooooo
9 Tail skid

®oooooooooo
Installing the Horizontal Stabilizer,
Vertical Fin and Exhaust Pipe

4 )
© (D 2mm0 00000
oooo ooooooooooo
M3X200 00000 1 - y
"""""""" Horizontal stabilizer Apply the 2 mm of double-
M3X 20 Button Bolt 5 de&l adhesve tepe.
M3X160 0O OO0 .oieeeeeen.... 1 ~ an oooQ
M3X 16 Button Bolt N Fuselage frame ‘ Vertical fin
M3X16
@ oooooo
7 M3X16
FW3X8X0.5 q Button Bolt
@ FW3X8X0.5
M30 00O M3X200 00000
(M3 nut M3X 20 Button Bolt

oooo
Epoxy

(DDDDDDDDDDDDDDDDDDDDD\
gboooooooodg
The body must be kept level until the adhesive dries.
Do this by fixing it in place with masking tape.

00o00oo0o0oUoU0oooooooo
oooooooooooooooooo
0000000 U00ooooooooo
ooooo ! !
O Use epoxy adhesive to bond the

0 horizontal stabilizer and exhaust pipe

[ together. To achieve a secure bond, ooooooo
O prepare the bonding surface by filing it Overlapped.
O with sandpaper. - J

5




@Oo00Dooooooo

Retractable Gear Linkage

Hoooopopoooooo
Nose gear linkage

(© Fmm

M3X10CS ....cooiiiiiiee, 4
M2O0O0 e, 2
M2 nut

D00000O e, 1
pivot bolt

oo0ooooo@ooon) . g
pivot bolt with Collar

O00000. . 2

ball link

O [@

M3X3SS...oii 1

MAXASS ... 1
- J

gooooooo
L=36
Adjuster Rod L = 36

gooooo
Ball Link

oooooooo
o00000ooo
oo000ooooooo
000000400000

When operating, incline 45°
so that the adjusting rod
does not interfere with

the retractable gears.

& ¥

goooooo
(Ooooo)
Pivot Bolt
with Collar

gooooooo
NoseGear Rod

36mm

oooooogn
Important

T |O

0 21mm

ooooo
Stopper

| o o

gooooooobooooooooboo
oo0oooooooooooooooooo

Check that the lock is secure on the retractable
gear unit when the nose gear is extended.

M4X4SS

T

Ooo0oOoOooooo
ogooooa

Use the screws that came
with the servo.

M3X10 CS

@
a

45000
Tire

JR NES-321, DS-32010
Joooooooalo
2émO0 00000000
If using a JR NES-321 or
DS-3201 servo, cut 1-2
mm to match its size.

oooood
Nose frame

substantially level.

0o00o0o0oooooooooo0o0o0o0o00
000000ooooooooooooooo
goooooooooOooooOoboooo
o00o0oooooooooooono
000000000000000000

The retractable gear unit is equipped with alocking
mechanism that firmly locks the wheelsin place
during flight and for landing. Linkage isimportant
so that this locking mechanism functions properly.
When the retractable gears are retracted, these are

ooooooo@Eoooon)

Retractable Gear Unit (Nose Gear)

A 00 caution

M20 00
M2 nut

Cut

goooooa
Pivot Bolt

‘ \DDDDDD

J0o00oooOo0oooooooooooo
ooooooooo
There are nose gear and main gear retractable(}
gear units. O
o
< oooooo oooooo
Nose gear Main gear
¢ -
(/7 \ A m &&mr—l
&N/y = N\ ==
90° 90°
oo
Wheel Shaft

000000000000000000000

00000o0ooooooooo

Move the retractable gear unit to insert it into a
position where it will not touch the case.

oobooooo
oooooooo
O (ATV.END.POINT
TRAVEL.ADJO O)
oo0oo0oo0ooo

If the rudder angle
islarge, adjust it using
the transmission
function (such as
ATV.END.POINT
TRAVEL.ADJ).

gooooooO0ooDooOobooOoooooobooog
gooooooooooobooooooobobooooo
When actually activating and draw the servo in, check that the
retractable gear unit is securely locked in place.




(00000000000

0o0oooon
Important

Main gear linkage 00000000 (2set)
- N MainGear Rod (2set)
@ @ ) 36mm )
M3X12CSTS....ooveveei . 2 T = ““@
0 20mm
approx. 20mm
M3X10CS ...ooiiiiiiiiiie e 8
00oooooo
ooooooooo
M3X3SS...coiiiiiiiiiiei e, 2 oooooooooo
gooooo4s ooooo e
When operating, indline 45° 0000000000 0000000000
MAXASS ... 2 uoooooooooooonooooooon
?Ogitgmfgffxn’ﬁd 00D00000000000000000
@ B the retracta 0000000000000000
e retractable gears. 000000000000000000
M% r[?utD O 4 The retractable gear unit is equipped with alocking
AQ— mechanism that firmly locks the wheelsin place
(% during flight and for landing. Linkage isimportant
> so that this locking mechanism functions properly.
0000000 iienans 2 When the retractable gears are retracted,
pivot bolt 45° thereisaslight angle.
0oo0o0o0o@ooon). o
pivot bolt with Collar
O0000O0 e,
ball link
\_

gooooooooo
goooooo

Use the screws that
came with the servo.

gopoooo
oooooboodL=36
Ball Link Adjuster Rod L=36

ooooooo
Servo Mount for
Retractable Gear

ogdo
Servo

M3X12CS-TS

0oooooog@oooon) 0
Retractable Gear Unit
Mg?\la = T~ JR NES-321, DS-320101 [ Eétg Delr] -
> / 0000000 102mm0  SOPP \/@\ 0Q
1 gooooooog
M4X4SS—@ e & g ‘ If using a JR NES321 or ‘% Wheel Shaft
oooooooo N DS-3201 servo, cut 1-2 mm
M3X3SS
Q00000000 .@ A@ to match its size.
gooooooooo
ooo0ooo4s Dooon @ 50000
When operating, incline 45° (DDDDDDDDDDD) o ! M3X10CS @ 50000 @ 50Tire
so that the adjusting rod Pivot Bolt ¢ 50Tire
does not interfere with with Collar ooooooo
the retractable gears. ooood Pivot Bolt
Stopper
6% /@/ ~~oooooo
) V% .—— M201 0 0
oo M3x3ss 0 Q M2 Nut
45 Wheel Shaft
gooo oo oo oooo goooboobooooobo
Retracted | Comes, out Comes, out | Retracted gooOoboOoooooDpoooo
00000oooooooooooo
Y\/_\/y Y\/_\/y gooopbooooooobooo
\ 4 N s 0000 (ATV.END.POINT
- T:\’ 5 ":_“ - TRAVEL.ADII0)0 000000
@ ST\ @ @ ST | @ Confirm that the gear islocked both at
d &) =) @ &) ») retracted and protruded position
@ @ @ ® when you operate the servo.
If the rudder angleislarge, adjust using

JDooo0oU0Uoo0UDoooooUgooO(NORMAL) DO ODOOO
Right The operating direction of the servo is the same as [ Left
the nose gear (normal).

the transmission function (such as ATV
END.POINT.TRAVEL.ADJ).

0000000000000 00OU0UOO(REVERSE)DODUOODOOO
The operating direction of the servo is the opposite of O
the nose gear (reverse). O

DDDDDDDDIZIDDIZIDDIZIDDIZIDDIZIDDIZIDDIZIDDIZI@DDDDDDDDDDDDDDDDDDDDDDDDDDDDD
Activate the servo and position the servo-horn as shown in the figure. Mount the fuselage after mounting the rod.

7




Booood
Disassembling the Aircraft

ooboooooo
gooooooo

oooo Cut the top portion
oooogooo using afile.
gooooao
CRgnovethe

IN Cross
members.

Bell222OO0Ooooooon
Not used for the Bell222.

goooooooooooboooooooboobooo
ooooooooooooon

Disassemble the main frame, tail pipe, skids, and rotor head.

A\ 00 Caution

goooooooooboooooooon Do not place the gyro here.
goooooooooooo It must not touch to the top cover.

ooooooa
Aileron rod

ooooooooao
Elevator rod

gooooobooooooooo
gbobooooooooooooooboooo
gooooooogao

Switch the upper aileron rod and elevator rod to the inside
so that they will not touch the top cover.

@5 ball

XO0ooo
X-typelever

gooooo
Servo horn




@oooooooo
Preparing a Hole for the Muffler

goooooooocOooooooooon
gooooooboooooboooooo
gooooooboooobooooo
goooooood 2

Temporarily assemble the frame and body,
and determine the hole position for the

muffler exhaust port. Remove the frame again
and use arouter or file to open ahole for the

exhaust.
M3X8CS.......eveeeenenn 4

oo
Fuselage Frame

ooooooooooo
ooooooooooo
ooooooooooo
If the muffler touches the
fuselage frame, use a cutter,
file, etc to cut away part of
the fuselage frame.

O
O

goooooooooo
Prepare a hole for the exhaust.

Cut off

ooboooooboobobobbe2d
00oooooooooxOoO0o

Temporarily fasten the floating rubber @22 to the frame bottom.
X0 points




Booooooooooon
Floating rubber mounting

()oOoooooooooooooooooo s
Mounting of the floating rubber to the frame bottom ooooo
000

0

0000000o0ooooooooooooo
000000000e20 0000000000000
0000000000ooooooooooooooooooog
00000000000000000XO000000000
Position with the hole for the body frame mounting and glue

the floating rubber @22 to the body.

The long screws should penetrate all the way through to make
positioning easier.

Always use Cemedine Corporation Super X glue.

Used for positioning
Do not glue the screws.

gooooooooooa
The nut side should be facing upward.
goooboooooobog
& goodoooooooooa
To protect the rubber,apply glue to
the side surface.
ooo
(ooDoooooox)
0000000000ooooooooo Adhesive
M3xzocsoOO00ooooooon (Cemedine Super X) OO0
After thoroughly gluing the surface for adhesion, @ (Coo0oooooox) oog
it is best to pass the M3 X 20CS through. %

. Adhesive (Dooo000O0OXx)
(Cemedine Supm Adhesive
(Cemedine Super X)

goooboo

Top view
<j ©- 20) ooo

(00O00D0000OX)

oo ©- -© Adhesive
FRONT

_— (Cemedine Super X)

sst-eagle FREYA EX. EXWC/EAGLE3WCH [0 0 O sst-eagle FREYAO D OO0 000 O00OO0OOO0DOOOODOOODOOOO
gboooooooobooboooooboooboobOoonoon

If changing the sst- eagle FREY A EX EXWC/EAGLE3WC or sst-eagle FREY A main frame to carbon,form a hole for the mount
in position for the frame.

17
17mm 203mm mm
o O o o
2320 00
3.2 hole drilling
o o ¢
17mm 198mm 17mm

10




EoooooooOoOoooOn
Floating rubber mounting

0D0O000O000OOoooOoooOoooono 1.000000000000000D000D0000000OO00O0
Mounting of the floating rubber to the frame side surface poooooooooooLaenoooiood
p N S Before inserting the main frame into the body, mount the
i [ body stay L42 on the right side of the main frame only.
© B | wsxeocs

oooo00000LwL4200000000000000

M3X20CS.....oooviiinn 4 0D000LOD000000000000000000000
@ @XXXXSXXN After inserting the frame into the body, use an L wrench
to assemble the right side body stay L42 inside the body.
M3X10CS.......coovvvevnnen 4
@ @m 000000L42
Body stay L42
M3X8CS ..., 4

M3X20CS

© Bm . f S
M3X6CS 4 > 7 ’ % 2
..................... @il Body stay L42
\)l ‘4,' o / 2 y '14‘ {

oooooooone2
Floating rubber @22

FW3XOX1...ooviiiieii, 8
. 2 000000000e200000000L420
@ 000000000000
N Mount the floating rubber 822 and body stay L42.
M3DOOOOOO ... 4
M3 Nylon Nut M3X20CS
N Y,
e/
M3X6CS/%J§ DDDDDDDDDMZ
00000 0L42 Floating rubber g22

Body stay L42

. 0000000000000

ooooooo
FW3X9X1 Temporarily insert the frame into the body.

I

j M3D 000000

|7 M3NylonNWt 4 ppoODODOO0D0OOO000L420000000
®g 00D0000000e2200000000000000

M3X10CS
FW3X9X1

0000000000000o0ooooxXxooooooooo
000000000oooooooooooooo

Position with the body stay L42 in the body,and glue the

floating rubber 22 to the inside of the body.

Always use Cemedine Corporation Super X glue.

Allow the glue to thoroughly dry.

ooo
(000D0D0000OX)

FW3X9X 1 Adhesive
(Cemedine Super X)

M3X10CS
M3X8CS
npordt gooooo
(Temporarily) 0o Ton view
(Ooooooooox)
Adhesive
(Cemedine Super X)
gooooo gooooogoo
Nose view (Cooooooono)

goobooboooo
Affix to the hard part
(the rounded part) of
the fuselage.

000000L42
Body stay L42

gooooooode2 oboooooo /

Floating rubber 22 0000O0DO0DDDDODOOOO To protect the rubber, apply glue to the side surface.

11




Booooooo
Mounting the Frame

ECo0O00000000
Oo000oo0oooooOoM3XscsooonooooooOooooonMmaxioesd
0000000000000 o000o0o0oUo0o0oUoOO0o0oOoOo0o
oo0ooooo0ooOo0ooOooooooooooo

0 For belt drives

Remove the M3X8CS that is temporarily fastening the frame, and the M3X10CS that is

fastening the body stay, and mount the tail pipe after allowing the frame to move. Fasten

the frame after mounting the tail pipe.

EOO0000000000 oooo o
O00000O00oooOoM3XscsoooooooooooooonoM3axioesd Sponge
oooooooooboOo0ooooooooooooo

0 For shaft drives

Securely tighten the M3X8CS that is temporarily fastening the gododn
frame, and the M3X 10CS that is fastening the body stay and Rudder Rod
mount the tail pipe.

ooooood
Rudder Guide

oooooo
Tail pipe

M3X10CS

FW3X9X1

M3X8CS

FW3X9X1

mM3Ooooood
M3 Nylon Nut

ooooooo

ooooooooao

FW3X9X1 Rudder Servo-mount b L 42
M3oDoooooo ody stays '
M3 Nylon Nut FW3X9X1
M3DoOOoooood
M3 Nylon Nut

FW3X9X1

M3Doooood

M3 Nylon Nut
Y A\ 0 O Caution

goooooooooooooo
@Coooooo)yoooosgoo
gbooooow4200L00oooo
oo0oooooooo@Eoon)o

When removing the frame from the body
(or when mounting it), use an L wrench
to remove (or to mount) the three

1.0000000000000000000
00000000000 0000000

. 000000000000000000

A\ 0 O Caution goooooooooooooooon C=

gboooooobooOoobOOobobOoOoobOoobOobDOoo ZJDDEIDDDDDEIDDDDDDDDDDDDDD
goooooooboooooDbOoobooooooDbOoboo '

voboobooooobboboobooboobod 1.0Adjust the tension of the timing belt
Jooooooooooooooog so that twosides do not touch each

If the tail pipe is only loosely retained by sponge,it other when gently pressed with a &< 000000000
will cause vibration. If it is loose, recheck the screwdriver or other tool. Timing pulley
attachment of the sponge. In some cases, you may If it is too tight, the tail rotor will not

need to make adjustments by wrapping adhesive tape rotate smoothly. It may also lead to

vibration.

around the sponge to ensure the sponge securely . o .
2.0Check the rotational direction of the timing belt.

retains the tail pipe.

ooooooo
Tail pulley

12




gooo
point

sst-eagleFREYAD O 00 000000000000 00000000000000000
p 00000000000000000000000000000000000
gooooooooo0ooooo0OoooOoOooobOooooo0ooooOooooboo
@ @m D0O0041410400000000000000RCO0000000000000000
0oooo0oooo
M3X12CsSTS(O O O)...... 1 For sst-eagle FREY A standard specifications,adjust the pitch curve or the rudder of the
(Painted) servos that the correcting pitch lever dose not touch top cover when it moves at the
slowest level.
@ Gm Plenty of pitch is attained in scaled flight,but to get greater minus pitch,use the 0414-194
carbon correcting pitch lever (R) to use the standard settings of the FREYA.
M3XETS(O O O) e 3
(Painted) ooo ooo oo Lapmn oooo
\_ Y, Code Name Qty Price (Yen) Remarks
goobooooooboooo 414104 | 10000000000000(R) 2100
gooooooooooo Carbon collective pitch lever (R) 1 (2000)

The screws in the competed body
kit have not been painted.

| A Max

ooooooo

10CS

o X, M4x10Cs

goooooo
Provided to
the FREYA

M3X12CSTS(O 0 0)
(Painted)

oo
oo
oo
oo
oo

oo Oo
oo oo
oo oo
OO oo
OO oo

When using the unpainted
completed body kit, cut the
window along the mark-off line.

Cutting it slightly larger than
necessary and then adjusting it so
that it fits the body is best.

ooooo
Window

goooooooboooobo
Canopy Glue or Epoxy

gooooooobboooooobbobboooooobobobooogo
If the center of gravity istoward the rear,adjust by placing a weight toward nose.
il R

) n /]

-

oooo
Weight

Provided to the FREY A

M3X6TS(O O O)
(Painted)
oOoooooooooog
gooooooooboo
Mount according to the
body color.

ooooooo
gooooooogoo
gobooboooboooooog
Align the top cover with the groove
of the body and slide it to install.

00o00o0o0o0o0o00ooooooooOOoOoOoOoOoOooO
ooo0o0o0o0oO000ooOooooooOoOOO0OOOoOoOO
00000000000 00ooooOoOO0OO0ODoOoOoOo
O0000ooooOo0ooooooooooooo

When the assembly is complete, do a thorough check for any
contact or rubbing between the body and linkage, swash plate,
or tail pitch plate. If you discover any interference, trim the
problem portions using afile or the similar tool.

A\ 0 O Caution

00o0ooooo0oobooooooOooooo
00o0oooooooooooooo

To achieve a secure bond, prepare the surface by
filing with sandpaper.

A\ 0 O caution

oooooooooooooooo
0000000000000 0000FRPOODO
o0ooooooooooooooo
Glue the weight in place on the body or fuselage with
epoxy glue or FRP resin so that it does not come loose
in flight.




oooood
Parts List

2505-001

2505-001

&

2531-003

2532-003

2531-001
) s PN
'\ 2531-001 @3\
N
0004-085
0414-346 2532-003
2532-001 ? 2506-010
. ©/| 0414-346
\/\ Q \\:

2532-006
2532-002 /?
[ «L ] 2506-010
0004-084 2505-006
* The pricesin parentheses are the prices excluding consumption tax.
oooo
000No. oo oo l@ooo)y no
Code No. Part Q'ty Price (Yen) Remarks
PSOOODOD 315
0004-065 | pg hay Jink(s) 2 (300)
PS45mmO 0000 945
0004-084 | b A5mm wheel 2 (900)
ogs | PSSOMMI 000 ) 1050
0004-085 | b 50mm wheel (1000)
000000000000 10 12600
0414-344 | g0 jrwolf landing gear set Lset (12000)
000000000 22795 . 4200
0414-345 | Fjoqi ng rubber ¢ 22 T9.5 (4000)
ooooooL42 1680
0414-346 | gy stay L42 2 (1600)
M2000 210
2505001 | o 0 (200)
M30OO0O0000 N 210
2505-006 | 13 nylon nut (200)
0000000 3X9X1T 105
2506010 | 14 \yasher 3XOX1T 20 (100)
D00C0C0O0OO M2X35 s 525 00O00O00O0OM2X36000
2522-004 | A gt rod M2X35 (500) Substitute for adjust rod M2X36
0oO00O00O00 M3X3 315
2531-001 | oot rrew M3X3 10 (300)
D00000000 M3X6 420
2582:001 | cap serew M3X6 10 (400)
OO00000000 M3X8 420
2582-002 | o sorew M3X8 10 (400)
000000000 M3X10 420
2532-003 | Cap sorew M3X10 10 (400)
000000000 M3X20 420
2532006 | ooy sorew M3X20 10 (400)

14

() oo




0414-424

0414-426

0414-425

2y

0412-276

* The prices in parentheses are the prices excluding consumption tax.

00 O No. o0 oo (DDDDIZIDDD)D 0
Code No. Part Q'ty Price (Yen) Remarks
goooToooa 1,680
0412-276 T-type lever (for retract) 3 (1,600)
0414-424 6o 222000000 10 26,250 oooo
60 BELL222 fin set 1 set (25,000) Made-to-order
0414-425 o000 02220000000 6,300 oooo
60 BELL222 tail cone 1 (6,000) Made-to-order
0414-426 oo 0222000000000 10 19,950 oooo
60 BELL222 window set 1 set (19,000) Made-to-order

15




sst-eagle FREYAEX EXwC ODOO
When using with the sst-eagle FREYA EX or EX WC

s 0EXOOOODOOOOOOOODOOOOO
oo0ooooO0o0ooo0o0oooo0ooOo0ooOooooooooo
O00BdI2220 0000000000000 00000000O0O0

For the EX floating angle:

Use the accessory floating rubber for the bottom side of the frame.

The floating rubber ¢22 that was an accessory to the Bell222 is used only on the sides.

m0SXL)OODOoooooooo

O0O0sst-eagle FREYAO O OO O0O00000000000000O00O0¢22000
gooooooooooooon

For the SX (L) floating angle:
Mount the floating rubber ¢22 to the bottom side of the frame same as the sst-eagle FREYA.

gpoooooo
Not used for Bell222.

goooooo
Tail sponge

oooo
goooooo
oooooo

EXOOODOOOOOO
Remove the

Ex floating rubber

goooooo
Not used for Bell222.

O0o00OoooD 420000
Body stay L42 attachment position

M3X20CS
- FW3X9X1
& wm3xscs
FW3X9X1— EXO00000000
M3X6CS Ex floating rubber
Avaxox1— @ 000
8 Boy
M3X6CS
0oo00000000000O0o0 ,
000000000 ‘ ot used for Bel222
[ Use the screws and washers that was an '

[ accessory to the fuselage.

16




SST-EAGLE3-WC O OO

When using with the SST-EAGLE3-WC
O0O0O0OO0O0EAGLE3D DD OEXOOODOOOOOOOOOOOOOO
Bell2220 DD 00000000 DON20000000000O0

Usethe accessory floating rubber of the EAGLES3 for the bottom side of the frame.
The floating rubber ¢22 that was an accessory to the Bell222 is used only on the sides.

goooooo

Not used for Bell222.
M3X35CS

goooooo

Not used for Bell222. ooooooo

Tail sponge

"’i? FW2.6X7.5X0.5

M3DOoOooood

mM3xed OO OO0 M3 nylon nut

M3X6 Button bolt

oooo
ooooooo
oooooog
Removethe
cabin cross

goooooo
members.

Not used for Bell222.

000000 420000
Body stay L42 attachment position

M3X20CS

FW3X9X1
M3X8CS

EXOODDODOODOOoOO0OO
Ex floating rubber

FW3X9X1—
M3X6CS

Fwaxgxﬁ 0oo
M3X6C Body

SST-EAGLE3-WCO O O0O0O00000000000000
gboooobooooooooooboooobooo
go0D00000O0000o404-820eX0 00000000 OODO
oooooooo

The portion protruding to the rear on the floating angle that was
an accessory to the SST-EAGLE3-WC interferes with the body.
Either cut it or replace it with the 0404-820 EX floating angle.

gbooooooooooooooo

ooo oooo oo | BREE0 loooo
Ooooooooo 0oooooo Code Name Qty |“Brice (vany | Remarks
0 Use the screws and washers that was an Not used for Bell222. 004820 EX00000000000000(10 | 10290
[0 accessory to the fuselage. EX Floating angle 1set | (9800)

17




MEMO




MEMO




T CH<ELD oAU T —
EOR—#k\E4t HIRO30 UMmieD

3-3-1 SAKURAGAOKA, FUCHU-SHI,
A LERRFRHNES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108

HIROB0 http:/model.hirobo.co.jp/ http:/model.hirobo.co.jp/english/

A\ 0 00 Note
gobobooobooooocoooOooooobOoOooooooobooooOooOoon
0000000000000000000000000000000 0016090 0oooo
gobooooboooooooooooboooooooooboooooooobooooooooon 0017020 02000
gobobooobooooOooooooobooOoOoOobOoOoOoOoboOooboooo
gooboooobooooooooooooOooOooooOooooobooOooboOooDooo 0017080 bsooo
0 Reproduction of this manual, or any part thereof, is strictly prohibited. D.D 18'; 7_[' 04000
0 The contents of this manual are subject to change without prior notice. First printing ~ September 2004
O Every effort has been made to ensure that this manual is complete and correct. Should there, Second printing February 2005
O however, be any oversights, mistakes or omissions that come to your attention, please inform Third printing August 2005
Ous. F At

ourth printin July 2006
O Iltem O not withstanding, we cannot be responsible for events related to the operation of your P 9 y

0 model. No0.10A33



